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793.000 MHz 806.000 MHz 6.250 kHz B805.91558 MHz -59.52 dBm -24.52 dB 793,000 MHz 806.000 MHz 6.250 kHz 795.96753 MHz -59.50 dBm 24,50 dB
—_—
j ] e

Band Edge / Full RB

Spe 1 nvn
Ref Level 20.00 dém Offset 11.10 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dg:llun —SPOURIOUS LINE ABRS BAE
10 dBm-
0 dBm [ pns
-10 dB — I
-20 dBs )
SPURIOUS_ LINE_ABS / .\__‘]
-40 dBm lha \,\b\‘w
-50 dBém
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77497003 MHz -59.01 dBm -24.01 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,80335 MHz -43,55 dBém -30.55 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.95300 MHz -48.21 dBm -35.21 dB
776.000 MHz 788,000 MHz 100.000 kHz 782,03596 MHz 2.74 dBm -27.26 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -41.26 dBm -28.26 dB
788.100 MHz 793,000 MHz 100,000 kHz 798,16608 MHz -36.06 dBém -23.06 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -59.22 dBm -24.22 dB
]l ) ]
17
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
S [ spect i
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%»- JRIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
1 PN T b S S P W s R FL
-50 dBm = -50 dBm =
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 622.34668 MHz ~56.00 dBm -43,00 dB 30,000 MHz 763.000 MHz 100.000 kHz 613.25808 MHz -57.11 dBm —44.11d8
806.000 MHz 1.000 GHz 100.000 kHz 944.55411 MHz -56.58 dbm -43.58 dB 806.000 MHz 1,000 GHz 100.000 kHz 975.44089 MHz -56.60 dBm -43.60 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -43.18 dBm -30.18 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.63734 GHz -46.12 dBm -33.12 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92586 GHz -41.94 dBm -28.94 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91336 GHz -41.71 dBm -28.71 dB
— —_— ~ —
{ L J - L L J v
1 14:36 ZB.FEB.2022 1?7
Highest Channel / QPSK
pec 1 -
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine _$PURIOUS_LINE_ABS PAES
-10 i i
| SPURIOUS_LINE_ABS_
-20 des
-30 dBr
-40 dBém
N L WS
L x
-50 dém
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 631,38641 MHz -57.08 dBm -44.08 dB
806.000 MHz 1,000 GHz 100.000 kHz 928,50462 MHz -56.23 dém -43.23 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,97376 GHz -45.82 dBm -32.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.02086 GHz -41.75 dBm -28.75 d&
i
I J -

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
jne $PURIOUS_JINE_ABS PABS
-10 bR
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
e e PN
irlie-stimparry e e
-50 dém
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 632,11936 MHz -57.19 dem -44.19 dé
£06.000 MHz 1.000 GHz 100.000 kHz 910.95201 MHz -56.60 dBm -43.60 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48638 GHz -45.94 dBm -32.94 de
3.000 GHz 8,000 GHz 1.000 MHz 6.94686 GHz -41.79 dBm -28.79 dB
5T s
1 J u L

TEL : 886-3-327-3456 Page Number 1 A13-14 of 15
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0077
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0079
0 Normal Voltage 0.0015
PASS
-10 Normal Voltage 0.0118
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0166
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0038
20 Battery End Point 0.0028
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-15 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.04 6.00 6.29 - PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= ==
= =
— =
i g
i} S i} e
™ 3 =3,
N S
X e
0.0 o 0.0 —
5 at
W b
\ 8
1E- . 1E-
Y 3
\ \
1 %
. \ " |
1 \| 1 ¥
| |
i |
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2192 dem 27,59 dem 5.68 d8 2.45 0B +.23 0B 5.04 0B 5.54 0B Trace 1 [ 2100 dem 28,04 dBm 7.03 d8 3.10 d8 4.95 d 5.00 d8 6.67 08
| ——— | ———
| BERREEE I ) BREREEE N

Middle Channel / Full RB

Spectrum |5
Ref Level 30.00 cbm  Offset 12,20 db
o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view
.
—
: 3 2
~
R
0.0 i
1E4 -
\.
‘\
1E. .
1
!
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 1998 dem 27,45 dbm 7.47 da 3.19 6B 5.10 dB 5.29 0B .07 08
I e—— _—
] )

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.28 | 129 | 301 | 3.01 | 497 | 495 | 979 | 975 | 14.42 | 14.33 | 18.78 | 18.62
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.26 - 2.99 - 4.85 - 9.91 - | 1460 - | 1894 | -
TEL : 886-3-327-3456 Page Number : A25-3 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.40 dBm) ™M1[1]
w 1.87970630 GHz
= nde 26.00 dB @ X nde 26.00 dB
. e ALY 1.278300000 MH2| o A A AW Y 1.286 700000 MHz|
Qfactor | 1470.4 Qfactor | 1461.0
0 d s 0 d ’ I
T vy N
-10 df -10 d
/ L
20 d 7 20 di - -
A~ - ey Ly N
oA oy A~V ) ]
230 = 730 dgs /
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE797063 GHz 16.40 dBm nd8 down 1.2783 MHz ML 18708685 GHz 15.31 dam nd8 down L2867 MHz
TL 1 18793622 GHz -9.75 dBm nd8 26.00 dB TL L 1.8793554 GHz -10.57 dBm n 26.00 dB
T2 1 1.BB06406 GHz -9.41 dBm Q factor 1470.4 T2 1 1.8806462 GHz -10.71 d8m Q factor 1461.0

J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 17.06 dBm)
- 11 1.88020980 GHz 1.87909490 GHz,
R E RPN A SIS 26.00 dB N ndB n 26.00 dB
w0 /! ’ o " Bw \""\ 3.009000000 MHz| il It Y 3.009000000 MHz
] Q factor \ 624.9) Q factor | 624.5
e / \ \
-10 d \ ¥
\ \
204 i —
T e Ra T N
0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1 BB02093 GHz 17.34 dam nd8 down 3.009 MHz ML L 18790949 GHz 17.06 dam nd8 down 3.009 WAz
T 1 16784895 GHz -6.43 dBm nd8 26.00 dB TL L 1.8785015 GHz -9.20 dBm nd8 26,00 d8
T2 1 18814985 GHz -8.85 dBm Q factor 624.9 T2 1 1.8815105 GHz -9.15 dBm Q factor 624.5
L )i ] o (]

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.93 dBm) ™M1[1] 14.71 dBm)
1.88002000 GHz 1.88036000 GHz,
= - b ndB X 26.00 dB @ T nde 26.00 dB
- p s ol N i AV 4.965000000 MHZ 04 A e Aw\ww_r-«‘fﬂx\ 4.945000000 MHZ]
i a78.7| ’[ Q factor | 380.3
o di ‘ 0 di -
o _/
-10 d - -10 d
f 7
204 ,“ 20d j"
- n A B RV J_F
Ty AW I 0 ) . )
& AW T
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.88002 GHz 15.93 dam nd8 down 4.965 MHz ML 1.88036 GHz 14,71 dBm nd8 down 4.945 MHZ
T 1 LB77502 GHz -10.19 dBm nd8 26.00 dB TL L 1877542 GHz -11.04 dBm 26,00 d8
T2 1 1,882468 GHz -10.16 d8m Q factor 378.7 T2 1 1.882488 GHz -11.49 ddm 380.3
L )i ] o (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.70 dBm)| MI[1] 17.05 dBm
1.8805390 GHz M 1.8831970 GHz
20 20
N 26.00 dB N ndg, X, 26.00 dB
04 [T 9.790000000 MHZ, 104 el LAY 9.750000000 MHZ|
[ Q factor 192.1 7 Q factor 193.1
d { 4 {
a o
! ¥ !
-tod -10d i
] \\ /
20 d - 20 d / —
ey —_— e
e e Ty A s e
40 df
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1B80539 GHz 17.70 dBm ndB_down 9.79 MHz ML 1.883197 GHz 17.05 dBm ndB_down 9,75 MHZ
TL 1 LB75165 GHz -8.29 dBm nd8 26.00 dB TL L 1875205 GHz -8.70 dBm n 26.00 dB
T2 1 1,884955 GHz -8.40 dBm Q factor 192.1 T2 1 1.884955 GHz -9.01 dBm Q factor 193.1

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.33 dBm) ™M1[1 15.99 dBm)
1.8856040 GHz 1.8786810 GHz
= 26.00 dB @ ¥ 26.00 dB
04 - A ] 14.416000000 MHz| 0d Wt Trmard S 14.326000000 MHz
f Q factor 130.8 i 131.1
0 di + 0 d
f 1 \
i
-10 df 1 -10 d
20 d jf 20 d ,J ’
N (WA PV -, ~ \
s VAT v ’ e AV AY S YA s S PPN
e 20/
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L BB5604 GHZ 16.33 dem ndB_down 14.416 MHz ML 1.578681 GHz 15.39 dBm ndB_down 14,326 MHz
TL 1 LE72747 GHz -9.52 dBm ndd 26.00 dB TL L 1.872927 GHz -11.44 dBm nd8 26.00 dB
T2 1 1887163 GHz -9.22 dBm Q factor 130.8 T2 1 1.887253 GHz -10.81 dém Q factor 131.1
L U J wa L J L]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.11 dBm) ™M1[1] 13.95 dBm)
1.8880320 GHz 1.8802400 GHz
= ndB 5 26.00 dB @ 1 ndB 26.00 dB
1wd JAY il ML B 18.781000000 MHZz 104 A N e LA‘,_ R AR 18.621000000 MHZ
f Q factor | 100.5] J 7 * Q factor” 101.0
od IL 0 d
10 df *i 10 d 4
/ |
/ |
20 d 20 d
N, N f i
- e Vs, . ALY e
o 120 v
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1888032 GHz 15.11 dBm ndB_down 18.781 MHz ML 1.88024 GHz 13.95 dem ndB_down 18,621 MHZ
TL 1 LE70569 GHz -10.95 dém ndd 26.00 dB TL L 1.570689 GHz -10.94 dam 26.00 dB
T2 1 1889351 GHz -11.96 d8m Q factor 100.5 T2 1 1.889311 GHz -10.85 dém 101.0
L U J wa L J L]

TEL : 886-3-327-3456
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LTE Band 25

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.6a dBm) 15.15 dBm)
1.87965310 GHz 1.87930470 GHz
= X ndB 26.00 dB @ X 26.00 dB
o et gt NP A e/ B 1.261500000 MHz 04 A 2.985000000 MHZ]
v Qfactor | 1490.0| ,- Q factor 629.6
o di 0di .
Ty i 2
-10 -10 d "f ‘1
20d / \ 20d ! \
/
YA AVA [ — T T i
-30 < A - -
PN VA g
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B796531 GHz 14.63 dBm nd@ down 1.2615 MH2 M1 1.B793047 GHz 15.15 dBm nd@ down 2,985 MHZ
TL 1 1879379 GHz -11.27 dbm nd8 26.00 dB TL L 1.8785015 GHz -10.91 dbm n 26.00 dB
T2 1 1.BB06406 GHz -11.37 d8m Q factor 1490.0 T2 1 1.8814865 GHz -11.07 d8m Q factor 629.6

L it J [

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.24 dBm) ™M1[1] 16.42 dBm)
1.88121900 GHz 1.8826570 GHz
20 20 M.
i) 26.00 dB)| . ndB 26.00 dB|
10d e o, B [\ rpn 4.845000000 MHZz 104 - B "\ 9.910000000 MHz|
| Q factor 388.3 7 Q factor 190.0)
i A L
o l ] 1
J f
/
10 - (( 10 di ¥
/ \ / Y
20 d - 20 d
/ \ | B
,» L \
- N AN 0 L FANN
R I 7T A e S
-40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LEB1219 GHz 14.24 dBm ndB_down 4.845 MHz ML 1.882657 GHz 16.42 dBm ndB_down 9,91 MHZ
TL 1 1877552 GHz -11.69 dam nd8 26.00 dB TL L 18975065 GHz -9.57 dBm nd8 26.00 dB
T2 1 1,882398 GHz -12.06 dém Q factor 388.3 T2 1 1.884975 GHz -9.71 dBm Q factor 190.0

L it J -

J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.07 dBm) ™M1[1] 13.43 dBm)
1.8784420 GHz 1.8845150 GHz
20 - 20
Lut ndB 26.00 dB)| ey 26.00 dB|
w0 N R VAT I B A e, 14595000000 MHz| 0d e f Bl 18.941000000 MHz|
}f " q factor ] 128.7 I i TqQ factory B 99.5
\ [
od od /
\ . ]
-10 df } - -10 d ,‘I F
/ { [
20 d f 20 d
-0 der (W v ey f AT SN R
skl - - M R
-40 df
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1878442 GHz 14.07 dBm nd@ down 14,595 MH2 M1 1.884515 GHz 13.43 dBm nd@ down 18,941 MHZ
TL 1 1872897 GHz -11.56 dBm nds 26.00 dB TL L 1.57041 GHz -12.28 dm 26.00 dB
T2 1 1887493 GHz -11.89 d8m Q factor 128.7 T2 1 1.889351 GHz -14.65 dBm 99.5
L U J wa L L]
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FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 273 | 448 | 4.49 | 901 | 9.03 | 13.49 | 13.40 | 17.86 | 17.90
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.48 - 8.99 - 1340 - |1790 | -
TEL : 886-3-327-3456 Page Number 1 A25-7 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.62 dbm)| MI[1] 15.43 dBm
- W 1.87999160 GHz - 1.87981260 GHz,
SN PR (P oL 1.093706294 MHz T Occ B 1099300699 MHz,
PR, W By I v P} s
10d i{ 10d - —
1 s / \
od 0 d
h J N\
104 - "\\ 0 d - —
z0d — 20d o 4
i e
N . S
30 - =30 dim= .
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1E799916 GHz 16.62 dam ML L 18708126 GHz 15.43 dam
T 1 1.B7945175 GHz 9.40 dBm Oce Bw 1.093706294 MHz TL L 1.87945734 GHz 9.01 dBm Oce Bw 1.099300699 MHz
T2 1 1 BBOS4545 GHz 9.27 dom T2 1 1.8B055664 GHz 7.79 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.92 dBm) 18.02 dBm)
1.88101300 GHz 1.87998800 GHz,
20 20
i Ry A 2.733266733 MHz - ~ B 2.727272727 MHz
] S L~ AV
10 d 10 di F
{ N
o d 0 di /
I (I
-10 d -10 de -
20 d 20 di / |
, ) - _ o~ VT |
. - R T e
- = )
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881013 GHz 18.92 dam ML 1.879988 GHz 18.02 dsm
T 1 1.B7863936 GHz 11.04 dBm Oce Bw 2.733266733 MHz TL L 1.87863936 GHz 11.09 dBm Oce Bw 2.727272727 MHz
T2 1 1 BB137263 GHz 11.41 dam T2 1 188136663 GHz 10.83 dam
L U J wa L J ]

Middle Channel / 5MHz / QPSK

M

iddle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.51 dBm) ™M1[1 14.98 dBm)
- 1.88032000 GHz - 1.87874100 GHz,
. i By , 4475524476 MHz ~ . 3: 1] 4.485514486 MHz|
0 e s Y L 12 E N P U o VALY, o
10d i 4 104
| | \ . /
o 1 0 7
i t
-tod -10d -
/ \ /
204 1 - 20 d f
. / e A e A )
~ = A dhre= T~
-40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 188032 GHz 16.51 dam ML 1.878741 GHz 14,98 dam
T 1 LB777622 GHz 11.26 dBm Oce Bw 4,475524476 MHz TL L 1.8777622 GHz 9.14 dBm Oce Bw 4.485514486 MHz
T2 1 1 BE2Z378 GHz 10.43 dam T2 1 18822478 GHz 9.83 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.19 dBm) 16.54 dBm)
- 1.8791210 GHZ| - "
N 0.010080011 MHz L% 9.030969031 MHZ
2 PO VS
10d T 104d ¢
|
od / | od |
I \ \
04 - 10 d -
\ ‘I 1
20 d \ — 20 d /J \w
¥ - ~
T I dnia A - NN
<3 <30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879121 GHz 17.19 dam ML 1878382 GHz 16.54 dam
T 1 LB755045 GHz 11.03 dBm Oce Bw 9.010985011 MHz TL L 1.8754945 GHz 11.14 dBm Oce Bw 9.030969031 MHz
T2 1 1 BE45155 GHz 10.65 dam T2 1 18845155 GHz 10.48 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
aBm) ™M1[1]
1.8636860 GHZ| ) 1.67925
= | 13.486515487 MHz @ b 13.996604¢
i NPT DR T h et A,
10d 7 e . - 104 b AV W0
{ |
od 0 d
i
/ | | \‘
-tod - T -10 T T
/ \ / \
20d f v 20d f’ T
JU PP va , N~ | PO N
e e e 5 - Ly
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1883686 GHz 15.31 dam ML 1879251 GHz 15.52 dam
T 1 1.B732867 GHz 10.52 dBm Oce Bw 13.486513487 MHz TL L 1.8733167 GHz 8.79 dBm Oce Bw 13.396603397 MHz
T2 1 1 BE6T732 GHz 11.70 dam T2 1 18867133 GHz 10.40 dam

L I ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.89 dBm) ™M1[1] 13.95 dBm)
- 1.8619580 GHZ| - 1.6715280 GHz
Y OccBw ) 17.862137862 MHz ™1 17.902097902 MHz
B . Aot e P g . A o o,
10 T 10 f
o d .\ 0 di |
“10 4 / L 10 di |
/ | / \
204 Y 20d
Nt v v iVl A ey
P v
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881958 GHz 15.89 dam ML 1871528 GHz 13.95 dam
T 1 18710889 GHz 9.62 dBm Oce Bw 17.862137862 MHz TL L 18710889 GHz 9.43 dBm Oce Bw 17.902097902 MHz
T2 1 1 888951 GHz 10.56 dam T2 1 1888991 GHz 8.85 dam

L I ]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 14.07 dBm) ™M1[1
- 1.87956360 GHz - 1.87983220 GHz,
T Occ B 1090900091 MHz 0 X 2.721278721 MHZ
- _ - AR PRy DR 2
o fl"' S oo ros “\\_ 10 d
[ J |
d 4 L
° \ o / \
-10 df -10 d
204 L 20d
w../ R -
vy W = 2 e -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 E795636 GHz 14.07 dBm ML 18708322 GHz 15.51 dam
T 1 1.B7945455 GHz 9.52 dBm Oce Bw 1.090305051 MHz TL L 1.87863936 GHz 9.63 dBm Oce Bw 2.721278721 MHz
T2 1 1 BBOS4E45 GHz 7.01 darm T2 1 1.88136064 GHz 9.91 dam
L J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 12.99 dBm) 14.05 dBm)
1.88112900 GHz 1.6793610 GHz
= _ - 4.475524476 MHz @ T £.991008991 MHZ
A .Y " : ey
10 d i WY V.S ) 10 d S ¢
! | / \
d . | P J \
a o
| \ \
10 d ¥ \ 10 di -
{ \ 7 \
204 § v 20d / T
/ \
/ n, / bl -
a0 = -30 ==
N e T ol AW R gLy Favor
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881129 GHz 12.99 dam ML 1879361 GHz 14.85 dam
T 1 LB777622 GHe 9.47 dBm Oce Bw 4,475524476 MHz TL L 1.8755045 GHz 8.95 dBm Oce Bw £.991008991 MHz
T2 1 1 BE2Z378 GHz 9.21 dam T2 1 18844955 GHz 8.67 dam
L U J wa L J ]
ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.93 dBm) 13.19 dBm)
- 1.8859640 GHZ| - 1.6727670 GHz
- OccBw  MD 13.996605397 MHz CH! 17.902097902 MHz
4 ! " s S 4 . ~ 2
0 it Ll 1 - ra £, v
{ {
o d # ' 0 di |
10 df - -10 o -
i 1
{ \ /" \L
20d : 20d
j‘ \ i \
30 Py -30 I T o
e Ry e RV AR TATRNAY R It ] WELRR
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1885964 GHz 13.93 dam ML 1.872767 GHz 13.19 dam
T 1 1.B732867 GHz 9.01 dBm Oce Bw 13.396603397 MHz TL L 18710889 GHz 6.93 dBm Oce Bw 17.902097902 MHz
T2 1 1 BE66A33 GHz 8.52 dam T2 1 1888991 GHz 8.20 dam
L U wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm

=)

Offset 12.20 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m Offset 12.20 d& Mode Auto Sweep

6L Count 1007100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURLOUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P A\ 20 dbime r.k\ =
10 dem / \ 10 dBm: ’ \
ode “ 0 dem / I
-10 dBm - -10 dBm.
SPURIOUS_LINE_ABS \ ﬁ
20 dBm f V\l -20 dBm
-30 dBm r{;’ ﬁl 30 dify 4,
[l WA A [N
-40 dm —rs L -40 dfm t e rr—
e
IS S S S [ ) } —
S07dem v -0 dem ]
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -24.81 dBm -11.81 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.81477 GHz 21.74 dBm -8.26 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -22.24 dBm -9.24 dB 1.015 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -21.02 dBm -5.02 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85026 GHz 22.09 dBm -7.91 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91605 GHz -25.05 dBm -12.05 dB
S
i J ) e i 1 )
Date: 2.MAR.2Z022 15:05:0 Date: 2.MAR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
R . e
10 dbm [ "\ 10dp r \
o ds } \ 0 demf !
-10 dBm I \ -10 dBm l‘
SPURIOUS_LINE_ABS L l
20 dem l M 20,g8m Lk
-30 dém “)N, -30 de s
P J:; " N
o i T g,
40 dBm - 40 dBm
st T
S dem 50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -22.77 dém -9.77 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01422 GHz 14.32 dBm -15.68 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -28.41 dam -15.41d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91801 GHz -25.76 dBm -12.76 de
1,850 GHz 1,852 GHz 100,000 kHz 185074 GHz 14.29 dBm -15.71 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1600 CHe ~50°13 cbm ERIYT
T
I 1 P
pates 2 Date: 2.MAR.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. . . AkS Line _$PURJOUIS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P {,\ 20 dhine F{\ S
10 dem f \ 10 dBm: T \
o dd \ 0 dBm }J .‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \] l
-20 dem 'r -20 dBm
-30 dBm r’; m -30 di 1\]
AN "N
-40 dem N AR AN -40 dghn AL e,
wwonwﬂwwmwr«wdb—‘mwmﬂ“ [ m \'j %vm., . R
50 dem ¥ -0 dem U
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -24.08 dBm -11.08 d& 1.013 GHz 1.015 GHz 100.000 kHz 1.91471 GHz 21.51 dBm -8.49 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -23.41 dBm -10.41 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -23.14 dBm -10.14 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 21.70 dém -6.30 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -25.93 dbm -12.93 dB
S
T
i [ i 1 )
Date: 2.MAR.2022 15:06:00 Date: 2.MAR.2022
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 12.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm ety 10dB ,,m-m».....\
0dB r{ \\ o UBFJ 1
-10 dem | -10 ddm |
SPURIOUS_LINE_ABS l l |
-20 dem l \ﬂm 20 gbm L
-30 dBm m’"") - y 0 dBm ! l‘uv“‘.,
-40 dBm AR = 40 dBm W”“‘.-..‘
T e Y Lm
- SR SR T
-50 dBm -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -24.01 dém -11.01 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91396 GHz 13.03 dBm -16.97 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -30.18 dBm -17.18 d& 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -26.70 dBm -13.70 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85108 GHz 13.23 dém -16.77 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91603 GHz -51.84 dBm —o.84 dp
T
) i )
Data: 2 15 Date: 2.MAR.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P }"\ 20 gbine 5
10 dem i \ 10dBm J \
o dd f \ 0 dem f }
|
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS ‘ I
-20 dBm 4 -20 dBm
7
-30 dBm ff Vh\ -30 dBm
-40 dBm mf -40 dBfn—w Lﬂ'\ A
rapeevetinn s A f“’l k. fu\ M"’*"WM,
i J » S \A
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -28.91 d&m -15.91 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.81477 GHz 19.82 dBm -10.18 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.35 dBm -12.35 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91500 GHz -25.79 dbm -12.79 dB
1.850 GHz 1.852 GHz 100.000 kHz 185023 GHz 20.26 dBm -9.74 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91600 GHz -27.89 dbm -14.89 db
S
Y
i e N [1 e
Date: 2.MAR.2Z022 15:16:33 Date: 2.MAR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dbm = 10 dBr{ \
ods }/ \ 0 dem l
-10 dém i -10 dim 1
SPURIOUS_LINE_ABS l '
20 dem 20 dpm
s | I 1,
-30 dBm W wer ) B \\ e
40 derm st 40 dBm P
e e
e Y o o ™™™
=6 dBm 50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -27.51 dém -14.51d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01460 GHz 11.69 dBm -18.11 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -31.85 dam -18.85 do 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -30.85 dBm -17.85 de
1,850 GHz 1,852 GHz 100,000 kHz 185099 GHz 11.87 dBm -18.13 dB 1016 CHz 1955 GH2 1,000 Mz L a1606 CHe T 1708 db
T
I 1 P
Date: 2 15: Date: 2.MAR.2022 15:19:08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 25/ 3MHz / QPSK
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1.840 GHz 1.849 GHz 1.000 MHz 1,84579 GHz -32.30 dém -19.30 d& 1.905 GHz 1.915 GHz 100.000 kHz 1.91441 GHz 21.20 dém -6.80 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -25.93 dBm -16.93 dB 1,015 GHz 1.016 GHz 100.000 kHz 1.91503 GHz -26.82 dbm -13.82 dB
1.850 GHz 1.860 GHz 100.000 kHz 185058 GHz 21.53 dBm -8.47 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91642 GHz -36.13 dBm -23.13 dB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84874 GHz -26.96 dém -13.96 dé 1.905 GHz 1.915 GHz 100.000 kHz 1.90831 GHz 4.42 dBm -25.58 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84897 GHz -31.74 dBm -18.74 dB 1.915 GHz 1.916 GHz 100,000 kHz 191504 GHz -31.02 dBm -18.02 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85545 GHz .42 dém =25.57 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91622 GHz -23.75 dbm -10.75 dB
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